
Draft EIR 
Mace Ranch Innovation Center Project 

August 2015 
 

Section 4.15 – Utilities 
4.15 - 1 

4.15 UTILITIES  

 
 
4.15.1 INTRODUCTION 
 
The Utilities section of the EIR describes the utilities provided in the City of Davis, including 
domestic water supply and delivery, wastewater collection and treatment, solid waste disposal, 
electricity and natural gas, and telecommunications. Utility demands resulting from proposed 
project implementation are assessed, and for those utilities where demand would exceed supply, 
impacts and mitigation are identified. Information for this section was drawn from project 
information provided by the Water Supply Assessment (see Appendix K),1 the Hydraulic Model 
[...]
area, as was assumed in previous City water planning documents. The proposed developments 
are assumed to reach full population by 2025. Of the proposed developments, only the Nishi 
Project includes residential. The Nishi Project assumes a buildout of 50 percent of the residential 
population by 2020 with the remaining residential population buildout by 2025. The City would 
reach buildout of the existing area in approximately 2023 with the assumed growth rate. 
 

Table 4.15-8 
City of Davis Service Area Buildout Demographics 

 2010 2015 2020 2025 2030 2035 
Existing City Service Area 67,005 68,896 71,463 73,531 73,531 73,531 
Proposed Developments1   878 1,755 1,755 1,755 

Total 67,005 68,896 72,341 75,286 75,286 75,286 
Notes: 
1. Nishi is the only development with a residential component. 
 
Source: Brown and Caldwell. Water Supply Assessment. February 2015.

 
The water demand at buildout of the City’s existing water system service area is projected to be 
13,258 ac-ft/yr (see Table 4.15-9). The demand is equivalent to an overall demand of 161 gpcd. 
The projected buildout maximum day demand is 21.3 million gallons per day (mgd). As 
increased water conservation takes effect and the overall per capita demand is reduced to 150 



Draft EIR 
Mace Ranch Innovation Center Project 

August 2015 
 

Section 4.15 – Utilities 
4.15 - 19 

gpcd, the buildout demand of the existing service area is projected to decline to 12,356 ac-ft/yr 
by 2030. The decline in the overall per capita demand after the estimated buildout year of 2023 
would result in a similar decline in the connection demand factors presented in Table 4.15-8 
above and Table 4.15-9 below. 
 

Table 4.15-9 
Buildout Water Demands by Water Use Sector – Current Service Area 

 
2013 

Connections 

2013 
demand 

(ac-
ft/yr) 

Additional 
Connections

gpd/ 
Connection1 

Additional 
Demand to 
Buildout  
(ac-ft/yr) 

Additional 
demand at 
buildout  
(ac-ft/yr) 

Maximum 
day demand 
at buildout3 

(mgd) 
Single-family 14,516 6,233 815 3451 315 6,548  
Multi-family 541 2,618 63 3,8881 276 2,894  
Commercial/ 
Institutional/ 
Industrial 

745 1,577 101 1,8902 213 1,791  

Landscape 544 341 0   341  
Other 237 - 0   -  
Subtotal (water sales) 16,583 10,768   804 11,572  
Losses and  
Unmet Uses 

 1,568   117 1,685  

Total  
(water production) 

 12,336   922 13,258 21.3 

Notes: 
1. Based on a 10 percent reduction of 2013 unit demands. 
2. Based on a 50 percent increase of 2013 unit demands. 
3. Maximum day demand calculated using a 1.8 peaking factor. 
 
Source: Brown and Caldwell. Water Supply Assessment. February 2015.

 
Table 4.15-10 presents the projected water demand in five year intervals of the City’s current 
water system service area by water use sector. As illustrated in Table 4.15-10, the total demand 
is reduced after the buildout year in 2023 as the per capita water use within the City’s existing 
service area declines to 150 gpcd by 2030. The total water demand for 2015 and 2020 is 
determined by assuming the per capita demand is 161 gpcd and 155 gpcd is assumed for 2025.  
 
The water use by sector in Table 4.15-10 for the years other than 2023 is estimated by assuming 
the relative same proportion of sector demands as in 2023. 
 
Water Delivery 
 
According to the Davis UWMP, the City of Davis’ water distribution system operates as one 
pressure zone with one elevated tank and two ground-level storage tanks with booster pump 
stations. The hydraulic grade in the system is based on the level in the elevated tank. The wells 
are controlled by a Supervisory Control and Data Acquisition (SCADA) system based on the 
level in the elevated tank. 
 



Draft EIR 
Mace Ranch Innovation Center Project 

August 2015 
 

Section 4.15 – Utilities 
4.15 - 20 

Table 4.15-10 
Projected Water Demands by Water Use Sector – Current Service Area 

Water Use Sector 
Projected Water Demand (ac-ft/yr) 

2015 2020 2023 2025 2030 2035 
Single-family 6,332 6,344 6,590 6,285 6,082 6,082 
Multi-family 2,659 2,804 2,802 2,777 2,688 2,688 
Commercial/ 
Institutional/ 
Industrial 

1,602 1,735 1,801 1,719 1,663 1,663 

Landscape 346 330 343 327 316 316 
Subtotal 10,939 11,213 11,534 11,108 10,749 10,749 

System Losses 1,635 1,676 1,724 1,660 1,606 1,606 
Total 12,574 12,889 13,258 12,767 12,356 12,356 

Source: Brown and Caldwell. Water Supply Assessment. February 2015.
 
Pipelines 
 
The City’s water system consists of piping ranging from 2 to 14-inches in diameter. Almost 90 
percent of the distribution system consists of 6- to 10-inch diameter pipelines. The City’s 
pipeline system was constructed to support localized supply, with wells spread throughout the 
City, and does not require large diameter transmission mains. 
 
Storage Facilities/Booster Pump Stations 
 
The City’s water system has three storage tanks: the existing Elevated Tank, West Area Tank 
(WAT), and the relatively new East Area Tank (EAT). The three tanks have a combined storage 
of 8.5 million gallons (MG). The WAT has a booster pumping capacity of 4,200 gallons per 
minute (gpm); and the EAT has a total pumping capacity of 8,000 gpm. The WAT and EAT fill 
during off-peak demand periods, and then the booster station pumps send water back into the 
system during peak periods based on time and system pressure.  
 
Interties 
 
The City is connected to the UC Davis water system via two interties. As mentioned above, UC 
Davis entered into a water supply agreement with the City on July 9, 2010, and it is in effect 
through June 30, 2016. The water supply agreement limits the City from normally receiving 
water supply in excess of 300,000 hundred cubic feet (CCF) per year, with a flow rate not to 
exceed 1,500 gpm from UC Davis. During an emergency, the flow rate may exceed 1,500 gpm if 
both parties agree to the increased flow rate. 
 
Under normal operations, UC Davis’s system pressure exceeds the City’s system pressure, 
therefore the water will only flow towards the City. If the UC Davis system pressure drops below 
the City’s system pressure, such as during an emergency, the interties can provide water from the 
City to UC Davis. 
 
  



Draft EIR 
Mace Ranch Innovation Center Project 

August 2015 
 

Section 4.15 – Utilities 
4.15 - 21 

Water System Facilities within Project Site Vicinity 
 
Existing water facilities adjacent to the MRIC site include a 12-inch City of Davis water main 
located in Mace Boulevard, and the City’s recently constructed 4 MG Southeast Water Tank and 
booster pumping station located just south of the project site. The pumping station discharges to 
a 20-inch pipe, which traverses adjacent the Park-and-Ride lot and connects to existing 
distribution piping in Mace Boulevard near the intersection of Mace and 2nd Street.  
 
Existing 12-inch water lines are located within Mace Boulevard, along the project frontage, and 
along 2nd Street and Alhambra Boulevard. An existing 20-inch water line is located within the 
park-and-ride lot at the Mace Triangle site.  
 
Wastewater Collection and Treatment 
 
The City of Davis provides wastewater conveyance and treatment for all residents and businesses 
within the City of Davis and two unincorporated areas: North Davis Meadows (north of Davis at 
State Route [SR] 113 and County Road [CR] 29), and El Macero (south of Davis adjacent to the 
southern City boundary).  
 
Wastewater Treatment Plant Capacity 
 
The City of Davis was authorized by the California Regional Water Quality Board in October 
2013 to discharge pursuant to Order R5-2007-0132-02 and National Pollutant Discharge 
Elimination System (NPDES) Permit No. CA0079049. The City of Davis submitted a Report of 
Waste Discharge, dated 4 April 2012, and applied for a NPDES permit renewal to discharge up 
to 7.5 MGD of treated wastewater from the City of Davis Wastewater Treatment Plant (WWTP).  
The Order will expire on November 1, 2018.  
 
Under the Permit Order, the City has the ability to discharge treated wastewater from two 
different discharge points (Discharge Point Nos. 001 and 002). The treatment system for both 
discharge points consists of a mechanical bar screen, aerated grit tank, three primary 
sedimentation tanks, three facultative oxidation ponds, two aerated ponds, a polishing pond, an 
overland flow system, disinfection, and dechlorination. However, prior to the discharge at 
Discharge Point No. 002, the disinfected effluent passes through treatment wetlands. Each 
discharge point is located in a different receiving water. Treated wastewater is discharged from 
Discharge Point No. 001 to the Willow Slough Bypass, a water of the United States, and part of 
the Yolo Bypass flood protection structure within the Sacramento River Watershed. Treated 
wastewater is discharged from Discharge Point No. 002 to the Conaway Ranch Toe Drain, a 
water of the United States, and a part of the Yolo Bypass within the Sacramento River 
Watershed.  
 
The City’s WWTP is currently being upgraded to ensure compliance with all existing and 
anticipated wastewater discharge standards, and has an anticipated completion date of Fall 2017. 
The City’s WWTP upgrade project includes design and construction of improvements to the 
City’s WWTP in order to meet State and Federal regulatory discharge requirements contained in 
the City’s adopted 2013 National Pollutant Discharge Elimination System (NPDES) permit. The 



Draft EIR 
Mace Ranch Innovation Center Project 

August 2015 
 

Section 4.15 – Utilities 
4.15 - 22 

project is being accomplished in two phases: Rehabilitation and Replacement (R&R) Phase and 
Secondary and Tertiary Improvements (STI) Phase, the first of which is already complete and the 
second of which has been approved and funded.  
 
Secondary and Tertiary Improvements (STI) Phase – Projected Completion date of Fall 2017 
 
The following secondary and tertiary WWTP improvements have been approved and funded:  
 

 Secondary replacement – new secondary biological treatment and clarification (replacing 
the ponds and overland flow treatment system with conventional activated sludge 
process). 

 New tertiary (advanced treatment) – new filtration and coagulation facilities 
 Disinfection – upgrade existing disinfection 
 Incorporate ponds as equalization, redundancy for treatment systems, and future 

treatment capacity 
 New solids handling equipment and modifications to existing digesters 
 New laboratory facility and modify existing operations and maintenance facilities 

 
The WWTP would be sized to accommodate 6.0 mgd of average dry weather flow (ADWF). 
ADWF is defined as the average of the three consecutive lowest-flow calendar months, which 
for the City usually coincides with the period of July through September. A summary of the 
ADWF values for the past five calendar years is presented in Table 4.15-11. 
 

Table 4.15-11 
Davis WWTP Influent ADWF and BOD Values, 2010-2014 

Year 
ADWF 
(mgd) 

BOD 
(mg/L) 

BOD 
(lbs/day) Months 

2010 4.55 198 7,500 July–September 
2011 4.71 205 8,100 August–October 
2012 4.26 230 8,200 July–September 
2013 4.42 205 7,600 July–September 
2014 3.78 258 8,100 July–September 

5-Year Average 4.34 219 7,900 - 
Coefficient of variation1 8.2% 11.4% 4.1% - 

Notes: 
mgd = million gallons per day 
mg/L = milligrams per liter 
lbs/day = pounds per day 
1. Defined as the standard deviation divided by the arithmetic mean; indicates the degree of variability in the 

data. 
 
Source: West Yost Associates. Impacts of Innovation Center/Nishi Property Development on Wastewater 
Treatment Plant Capacity. Technical Memorandum (Final). April 2, 2015. 

 
As indicated in Table 4.15-11, the 5-year average of ADWF values for the period of 2010–2014 
is 4.34 mgd. The lowest ADWF value during that period was 3.78 mgd, measured in 2014, 
which is reflective of the strict water conservation measures implemented throughout the City 
during the severe 2014 drought conditions. This is supported by the fact that WWTP influent 



Draft EIR 
Mace Ranch Innovation Center Project 

August 2015 
 

Section 4.15 – Utilities 
4.15 - 23 

biochemical oxygen demand (BOD) concentrations were proportionally higher in 2014 versus 
previous years (A reverse correlation between WWTP influent flow and BOD concentration is 
expected). The calculated BOD loads in pounds per day (lbs/day) show less variability than 
either the flow or BOD concentrations during the same period due to the off-setting effect of the 
latter two parameters on each other. 
 
Given the relatively high variability in ADWF measurements over the last five years, there is 
some question as to what actually represents the “current” ADWF value. Because the 2014 value 
was unusually low as compared to previous years, the use of the 2014 ADWF may be 
inappropriately low for assessing available WWTP capacity. On the other hand, the inclusion of 
the 2014 value in a 5-year average seems reasonable in calculating a sufficiently robust ADWF 
value, given the potential for drought-related water use reductions every few years. 
 
Based on these considerations, for this analysis, the 5-year average ADWF value for the period 
of 2010–2014 (i.e., 4.34 mgd) is assumed to represent current ADWF conditions. Growth within 
the City has been minor over that span, so the flow-generating land uses within the City have 
remained relatively constant during that period. Given an existing ADWF of 4.34 mgd and a 
WWTP capacity of 6.0 mgd, once the STI phase of the WWTP upgrade project has been 
completed, West Yost has estimated that the available ADWF capacity of the WWTP is 1.66 
mgd, or 28 percent of design capacity.13 
 
Another way to assess remaining WWTP capacity involves consideration of BOD loadings 
rather than flows. The use of BOD loadings as an indicator of capacity is relevant because 
certain key treatment processes (namely secondary treatment facilities) are sized to handle 
organic loadings rather than flow. According to West Yost, the design average dry weather BOD 
loading is 10,100 lbs/day.14 It should be noted that sizing of secondary facilities is driven more 
by maximum month loadings rather than average loadings. However, it is generally assumed that 
the proportionality between average and maximum month BOD loadings remains constant over 
time, such that the use of average BOD loadings to assess available WWTP capacity remains 
valid. 
 
Assuming the average BOD loading for the period of 2010–2014 represents current conditions 
(in a manner similar to the ADWF values for that same period), then the existing average dry 
weather WWTP influent BOD loading is 7,900 lbs/day, as shown in Table 4.15-11 above. 
However, given the variability in the BOD loadings over the past five years, and given the 
variability inherent in influent BOD sampling, West Yost assumed a 5 percent safety factor when 
estimating existing BOD loadings. Therefore, the existing average dry weather WWTP influent 
BOD loading is assumed to be 8,300 lbs/day for this analysis. The use of this value implies that 
1,800 lbs/day of average dry weather BOD loading are available for future development, upon 
completion of the WWTP upgrade project in Fall 2017. 
 

                                                 
13  West Yost Associates. Impacts of Innovation Center/Nishi Property Development on Wastewater Treatment 

Plant Capacity [pg. 4]. Technical Memorandum (Final). April 2, 2015.  
14  Ibid. 



Draft EIR 
Mace Ranch Innovation Center Project 

August 2015 
 

Section 4.15 – Utilities 
4.15 - 24 

Wastewater Collection System 
 
The City of Davis wastewater collection system conveys wastewater for the area within the city 
limits to the Wastewater Treatment Plant (WWTP), located at 45400 CR 28H. The collection 
system includes 156 miles of sewer pipelines ranging in diameter from six inches to 66 inches. In 
addition, the City has six sewer lift stations within the service area to facilitate the flow of 